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THE PROPERTIES OF SOME HEAT RESISTING STDELS
-~ ,, AT HIGH TEMPERATURE

]

Masayoslm Tagaya & Shigeteru Isa

Synop:sis :— Several heat resisting Lsteel wires of Fe-Cr and Fe-Cr-Al system were tested. This
paper co}ntains the following results of test and some discussion: The tensile, strength, elongation
and specific resistance at high temperature up to 1200°C. Variation of the tensile strength, elonga-
tion, number of repeated bending and specific resistance at room temperature after long time hea-
ting at 500°C, 600°C, 700°C & 800°C. Life Value at 1100°C and 1200°C.
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REPEATED IMPACT TESTS ON PLAIN CARBON AND
Si-Mn SPRING STEELS '

Kiichiro Shinji

o

Synopsis :— The author investigated the durabilities of plain carbon and Si-Mn spring steels by

repeated impact teits. The results are ag follows :—

(1) The author supposes that Si-Mn steel is superior 10 plain carbon steel when the energy of

impact is beyond a certain limit and the Jatter is superior to thie former when the energy is below

it.
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(2) Si-Mn steel is lower. than plain carbon ste2l in the tensile strength and yielding point aga-

inst equal hardness, and higher in the elongafi'on, reduction, impact value and durability.

(3) Durability is higher with higher elongation, reduction and ixﬁpact value.
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